
 

Prepared by: GM BluePlan Engineering 

Contact Person: Chris Hamel, P.Eng. - President 

E: chris.hamel@gmblueplan.ca 

Royal Centre, 3300 Highway No. 7 

Suite 402, Vaughan, Ontario, L4K 4M3 

P: 416 703 0667 

 

Schedule C Municipal Class Environmental Assessment 

G.E. Booth Water Resource  

Recovery Facility 
Volume 1: Environmental Study Report  

For Public Review 

 

March 2024 

 

 

 

 



 

G.E. Booth Water Resource Recovery Facility Environmental Study Report 

G.E Booth WRRF - ESR 
GMBP File No. 719051 

March 2024 

i 

Table of Contents 

1.0 Introduction and Background ........................................................................................................................ 1 
[...]
cake material which is of moist soil like consistency. The dewatered cake is distributed to storage silos 

from where it is pumped into one (1) of four (4) fluidized bed incinerator reactors housed in the Thermal 



 

G.E. Booth Water Resource Recovery Facility Environmental Study Report 

G.E Booth WRRF - ESR 
GMBP File No. 719051 

March 2024 

48 

Oxidization Building. Dewatered sludge is also trucked from the Clarkson WRRF for incineration together 

with G.E. Booth WRRF dewatered solids.  

5.4.7 Incineration (Thermal Oxidation)  

The G.E. Booth WRRF has four (4) fluidized bed reactors or incinerators. One (1) incinerator is reserved 

for standby use, allowing for up to three (3) operating units at any time. Each incinerator has a capacity 

of 60 to 80 dT/d. This amount varies depending on operating settings such as sludge feed rate and 

temperature, but the incinerators must be operated such that the ECA air quality emissions 

requirements are met.  For purposes of this EA, it was assumed that the maximum operating capacity of 

each incinerator unit is 70 dT/d, for a total capacity of 210 dT/d (with three (3) operating units and one 

(1) on standby).  

The ash slurry from the incinerators is conveyed to ash tanks and then pumped to any of the two (2) on-

site lagoons for settling. Supernatant is pumped from the lagoons back to the beginning of the liquid 

train for treatment. Periodically, the settled ash is relocated to the adjacent holding pond for long-term, 

on-site disposal. 

5.4.8 Odour Control 

Odourous air generated in the headworks building is collected and treated with two (2) air scrubbers to 

remove odour components before discharging the treated air to the atmosphere. Three (3) biofiltration 

units are used to treat odourous air collected from the outlet side of the primary clarifiers and untreated 

air collected from the primary clarifier inlets. The treated air is discharged to the atmosphere through an 

exhaust stack. 

The Region has been proactive over the years in implementing odour control at the WRRF to not only 

meet MECP requirements, but to address the changing needs of the community around the G.E. Booth 

WRRF. Peel’s goal is to remain a “good neighbour” such that the WRRF is integrated with the community 

in which it is located. 

There are numerous methods of controlling odour that are currently in place at the G.E. Booth WRRF. 

These include: 

• The headworks has a dedicated odour control system that collects and treats odours from the 

incoming sewers and also from the screens and grit tanks; 

• The influent and effluent channels in Plants 1, 2 and 3 primary clarifiers are aerated and covered, 

and odorous air from the channel is collected in a common piping system for treatment in local 

odour control units to each plant source; 

• The solids treatment processes at any plant can be a source of odour. At the G.E. Booth WRRF 

odour emissions from the sludge dewatering and thickening processes are collected and treated; 

and  



 

G.E. Booth Water Resource Recovery Facility Environmental Study Report 

G.E Booth WRRF - ESR 
GMBP File No. 719051 

March 2024 

49 

• Intermittent odour may also occur when tanks are emptied for maintenance, screening and grit 

bins are emptied into trucks, and Clarkson WRRF biosolids are received. When undertaking these 

activities, plant operators use best practices to limit the potential for odour emissions, including 

routine hosing and debris removal, keeping haulage bay doors closed to contain odours when 

appropriate.  

The ECA for the G.E. Booth WRRF requires that the Region log all odour complaints, investigate and 

resolve them. The Region staff make every effort to contact the customers that file complaints and 

satisfactorily address their concerns. Since 2005, the frequency of odour complaints from the plant has 

been low, averaging approximately seven complaints per year. The majority of the recent odour 

complaints have been short-term during periods when tanks were out of service for maintenance and 

mitigated by plant staff. 

The Region of Peel recognizes the importance of managing odours from the G.E. Booth WRRF to better 

meet the needs of surrounding communities, both existing and planned. Towards this end, Peel has 

developed an Odour Management Strategy for the G.E. Booth WRRF (Jacobs 2020) which identified 

major sources of odour and measures to mitigate.   Most odours are emitted from the Plant 1 uncovered 

primary clarifier effluent weirs. In 2022, an interim odour mitigation measure was taken with covers 

installed over these weirs. The covers prevent odorous air from the weirs to escape and allow it to be 

captured for treatment through odour control units. In addition, the following odour control 

enhancements are underway or planned:  

• Replacing the old Plant 1 and enclosing the new Plant 1 primary clarifiers with flat covers 

connected to an odour control facility. 

• Covering the existing Plant 2 & Plant 3 primary clarifiers with flat covers connected to odour 

control facilities. 

• Increasing the stack height of the odour control facility at the existing headworks facility. 

• Adding a polishing stage of odour control to the existing headworks odour control facility. 

• Continued odour modelling and community outreach. 

5.4.9 Standby Power  

Normal power is provided to the site by two independent utility feeders to provide redundancy in case 

one fails. The G.E. Booth WRRF is also equipped with the following existing emergency power generators 

to provide standby power to critical plant loads: 

• 525-kilowatt (kW), 600 volts (V) diesel generator dedicated to the Headwork Building. 

• 900 kW, 600 V diesel generator dedicated to the Thermal Control Facility. 

• 200 kW, 600V diesel generator dedicated to the Storage Complex.  

Based on the recommendations in the Standby Power Plan (Jacobs, 2019), the Region plans on 

constructing a new centralized facility with diesel generators sized to support the liquid treatment 

process at its expanded capacity. This approach would mitigate the potential for odour generation during 

power outages and would allow for continuous primary treatment to avoid non-compliance.  This 



 

G.E. Booth Water Resource Recovery Facility Environmental Study Report 

G.E Booth WRRF - ESR 
GMBP File No. 719051 

March 2024 

50 

centralized facility (i.e. the new Energy Centre) is part of the preferred design concept for the G.E. Booth 

WRRF. The proposed Energy Center would provide normal and emergency power to all buildings and 

processes on-site. 

5.5 GE Booth WRRF Upgrade Projects 

As summarized in Section 3.6, there are several upgrade projects ongoing at the G.E. Booth WRRF to 

enhance operations. Table 5-1 provides a summary of these capital projects. 

Table 5-1 G.E. Booth WRRF Ongoing Projects 

Location Project Description 

Facility  

• Construction of new storage complex  

• Plant 1 and 2 Primary Inlet Conduit  

• Modernization of staff change rooms 

• Odour Control Enhancements  

o Replacing old Plant 1 and enclosing the new Plant 1 primary 

clarifiers with flat covers, a building, and an odour control facility. 

o Covering the existing Plant 2 & Plant 3 primary clarifiers with flat 

covers, a building, and odour control facilities. 

o Increasing the stack height of the odour control facility at the 

existing headworks facility. 

o Adding a polishing stage of odour control to the existing 

headworks odour control facility. 

Plant 1 

• Replacement of existing aging Plant 1 with a new 80 MLD plant 

• Works Include: 

o A new inlet conduit  

o New odour control facility 

o New primary clarifiers complete with covers and a new primary 

building 

o New aeration tanks 

o New secondary clarifiers designed with updated MECP Design 

Guidelines and recent peaking factors 

o A new blower building, and  

o A new bypass conduit to replace Plant 1 and to support future 

facility expansions 

Plant 2 

• New inlet conduit 

• New primary clarifier covers and a new primary building 

• Replacement of blowers with high efficiency turbo blowers and associated 

upgrades to the aeration system 

• Implementation of ammonia-based aeration -control (ABAC) 

• Replacement of existing channel aeration system with duckbill diffusers 



 

G.E. Booth Water Resource Recovery Facility Environmental Study Report 

G.E Booth WRRF - ESR 
GMBP File No. 719051 

March 2024 

51 

Location Project Description 

Plant 3 

• Expansion of Plant 3 clarifiers to restore hydraulic capacity to 518 MLD 

including: 

o two new primary clarifiers (Primary Clarifiers 12 and 13),  

o a secondary bypass conduit, and 

o removal/abandonment of existing secondary bypass  

• Replacement of diffusers in Aeration Tank No. 9 

• New primary clarifier covers and new primary buildings 

• New odour control system 

• Replacement of blowers with high efficiency turbo blowers and associated 

upgrades to the aeration system 

• Implementation of ABAC 

• Replacement of existing channel aeration system with duckbill diffusers 

• Replacement of existing effluent pumping systems with new medium 

pressure effluent pumping station supplied by the main Plant 3 outfall 

Biosolids Facility 

• Design and construction of a truck loading facility to haul dewatered sludge 

for alternative disposal, when necessary (i.e., on a contingency basis) 

• Refurbishment of three (3) Thermal Oxidation (TOX) Units 

5.6 Treatment Capacity and Effluent Quality at the G.E. Booth WRRF 

5.6.1 Unit Process Treatment Capacity  

The operation of wastewater treatment systems in Ontario is governed by the MECP and subject to 

Federal legislation, as described in Section 3.1. The MECP issues ECAs under the Environmental 

Protection Act; an ECA for a WRRF dictates plant capacities, final effluent discharge requirements based 

on the sensitivity of the receiving waters and monitoring protocols. As indicated, the rated capacity of 

the G.E. Booth WRRF is currently 518 MLD, as specified in its Amended ECA (NUMBER 9375-C4RKKZ), 

October 2021. The G.E. Booth WRRF currently receives approximately 480 MLD average day flow (2017 

to 2019). 

5.6.1.1 Wastewater (Liquid) Treatment  

A hydraulic capacity assessment was completed for the major unit processes to evaluate the capacity of 

the existing facility, and to be used as the basis for establishing capacity expansion alternatives and their 

requirements. The assessment was based on traditional desktop analytical methods, using historical 

plant operational data, plant design criteria, approved ECA capacities, and typical design guidelines. 

Table 5-2 illustrates the parameters for assessing the capacity of each unit process at the G.E. Booth 

WRRF. Inlet sewers and screening facilities, as well as the outfall are designed to handle peak 

instantaneous flows, and the grit chambers and disinfection are sized based on peak hourly flows. During 

severe wet weather flow conditions, flows exceeding the capacity of the aeration tanks and secondary 

clarifiers would be by-passed. In this case, the by-pass flows would receive primary treatment and 

disinfection before being re-combined with the fully treated flow and released to Lake Ontario through 



 

G.E. Booth Water Resource Recovery Facility Environmental Study Report 

G.E Booth WRRF - ESR 
GMBP File No. 719051 

March 2024 

52 

the outfall. The solids unit processes, including the thickening and dewatering processes and the 

incinerators at the G.E. Booth WRRF are designed based on peak monthly solids loading. 

Table 5-2 Unit Process Capacity Assessment Basis 

Unit Process Capacity Parameters Capacity Assumptions 

Inlet Sewer Peak Instantaneous Flow All sewers online 

Screens Peak Instantaneous Flow One screen offline 

Grit Chambers Peak Hourly Flow All grit chambers online 

Primary Clarifiers Peak Day Flow 
One primary clarifier 

offline 

Aeration Tanks Average Day Flow One aeration tank offline 

Oxygenation System Peak Month Loading 
One blower offline per 

plant 

Secondary Clarifiers 
Peak Hourly Flow, Peak Daily Solids 

Loading 

One secondary clarifier 

offline 

Disinfection 

(Contact Time) 
Peak Hourly Flow N/A 

Outfall Peak Instantaneous Flow N/A 

Anaerobic Digesters (Clarkson 

WRRF only) 
Peak Month Loading All Digesters Online 

Thickening Peak Month Loading One centrifuge offline 

Dewatering Peak Month Loading One centrifuge offline 

Incineration Peak Month Loading One incinerator offline 

The capacity of each unit process in relation to its rated flow capacity of 518 MLD can be seen in Figure 

5-5. The graphs are colour coded based on the capacity limiting condition for each unit process, 

assuming an average day flow design capacity of 518 MLD and the following peaking factors which are 

based on historical data from 2017 to 2019: 

• Peak Daily Flow (PDF) = 1.7 

• Peak Hourly Flow (PHF) = 2.4 

• Peak Instantaneous Flow (PIF) = 3.0 

The hydraulic peaking factors from the original design were selected to minimize the risk of headworks 

bypasses, however the hydraulic peaking factors will be reduced based on the use of RTC, as discussed in 

Section 9.1. 

Figure 5-5 indicates capacities available after the upgrades identified in Section 5.5 are in place. As 

denoted by the vertical lines, even once the upgrades are completed, there would be capacity deficits in 

screening, in the secondary clarifiers, and the outfall at the current 518 MLD rated design flow. 



 

G.E. Booth Water Resource Recovery Facility Environmental Study Report 

G.E Booth WRRF - ESR 
GMBP File No. 719051 

March 2024 

53 

 

Figure 5-5 G.E. Booth WRRF Hydraulic Capacity at 518 MLD Average Rated Design Flow 

5.6.1.2 Solids Capacity  

Biosolids production is directly proportional to the influent wastewater load, and therefore, depends on 

characteristics of the wastewater and the types of wastewater treatment processes. The historical unit 

production rates based on BOD5 load and a peak month load peaking factor of 1.3 were used to project 

biosolids production at the current design capacity of the G.E. Booth WRRF (i.e., 518 MLD), and for the 

alternative solutions described in Section 7.0. 

Table 5-3 illustrates the existing solids treatment capacities of each unit process in comparison to the 

treatment needs at the rated capacity of 518 MLD based on maximum month load conditions. As 

indicated, the dewatering and incinerator facilities would have insufficient capacity to meet design peak 

month loadings. Alternatives for providing the required additional capacity as well as to meet future 

solids loading requirements are described in Section 8.0.  



 

G.E. Booth Water Resource Recovery Facility Environmental Study Report 

G.E Booth WRRF - ESR 
GMBP File No. 719051 

March 2024 

54 

Table 5-3 G.E. Booth WRRF Sludge Handling Capacity Assessment 

Process 
Existing Capacity 

(dT/day) 
Capacity Needs at 518 MLD 

(dT/day) 

WAS Thickening 104 105 

Sludge Dewatering 240 266 

Cake Pumping 360 346 

Incineration1 210 254  
1 Assumes sludge would no longer be trucked from the Clarkson WRRF for incineration as per the recommendations herein and in the Clarkson 

WRRF ESR (May 2023). 

5.6.1.3 Outfall 

The existing outfall has a peak approved capacity of 1,523 MLD (17,627 L/s) per the ECA. However, 

hydraulic analysis indicates that the G.E. Booth WRRF outfall is near its capacity limits and has 

insufficient capacity to meet future needs. This is supported by the fact that to avoid overall plant 

flooding, the G.E. Booth WRRF is operated to allow a maximum of 100 mm of flooding downstream of 

the secondary clarifier weir, for emergency situations. Flooding of the weir at the G.E. Booth WRRF has 

occurred occasionally during high wet-weather flow events. 

The existing outfall is a 3.65 metre diameter outfall, 1,400 metres in length, with discharge port diffusers 

in the last 200 metre section. The existing outfall configuration faces challenges meeting mixing zone 

requirements, as detailed in the Receiving Water Impact Assessment (RWIA) presented in Volume 2, 

Appendix B. 

5.6.2 Effluent Design  

The effluent existing ECA design objectives and compliance limits for the G.E. Booth WRRF effluent are 

shown in Table 5-4. The operating objectives are what the plant is designed to meet, while the 

compliance limits are the legal limits that must be met to avoid non-compliance. The G.E. Booth WRRF 

effluent currently meets its compliance limits.   

To confirm the effluent limits for the expansion, a RWIA was undertaken to meet the MECP’s PWQO. The 

RWIA is provided in Volume 2, Appendix B. 

  



 

G.E. Booth Water Resource Recovery Facility Environmental Study Report 

G.E Booth WRRF - ESR 
GMBP File No. 719051 

March 2024 

55 

Table 5-4 G.E. Booth WRRF Design Objectives and Compliance Limits (Amended ECA NUMBER 9375-
C4RKKZ, October 2021) 

Parameter 
Effluent Design 

Concentration Objectives 

Concentration 

Compliance Limits 

Loading 

Compliance Limits 

Carbonaceous Biological 

Oxygen Demand (CBOD5)1 
15 mg/L 25 mg/L N/A 

Total Suspended Solids (TSS)1 15 mg/L 25 mg/L N/A 

Total Phosphorous (TP)2 0.7 mg/L 0.8 mg/L 394 kg/d4 

Total Ammonia Nitrogen 

(TAN)2 : May 1st to May 31st 
6.6 mg/L 13.2 mg/L N/A 

Total Ammonia Nitrogen 

(TAN)2 : June 1st to Sept 30th 
4.9 mg/L 6.6 mg/L N/A 

Total Ammonia Nitrogen 

(TAN)2 : Oct 1st to Oct 31st 
6.6 mg/L 13.2 mg/L N/A 

Total Ammonia Nitrogen 

(TAN)2 : Nov 1st to Apr 30th 
14.0 mg/L 28.0 mg/L N/A 

E. coli3 
150 organisms per 100 

mL 

200 organisms per 

100 mL 
N/A 

Total Residual Chlorine (TRC)2 
0.0 mg/L (non-

detectable) 
0.02 mg/L N/A 

pH 6.5 to 8.5 6.0 to 9.5 N/A 

1 Based on annual average effluent concentration values. 

2 Based on monthly average effluent concentration values. 

3 Based on the monthly geometric mean density. 

4 Based on monthly average daily effluent loading. 

Note: The Amended ECA Number 9375-C4RKKZ (issued October 15th, 2021) mistakenly expressed the values in terms of Total Ammonia instead 

of Total Ammonia Nitrogen (TAN). The table above has been corrected accordingly, and the future amended ECA for the G.E. Booth WRRF will 

also be corrected. 

5.7 Clarkson WRRF 

The existing conditions at the Clarkson WRRF are described in detail in the Clarkson WRRF ESR (May 

2023) and summarized here to provide background information that was used to support the evaluation 

of alternative solutions presented in Section 7.0. 

5.7.1 Existing Wastewater Treatment Processes 

The Clarkson WRRF is a conventional activated sludge system with a current rated average daily flow 

capacity of 350 MLD, provided by two (2) separate primary and secondary process trains designated as 

Plant 1 and Plant 2. The major liquid treatment processes include screening and grit removal, primary 

treatment, secondary treatment, and phosphorus removal. Effluent disinfection is provided by 

chlorination and dechlorination in the plant outfall. The plant currently practices chemically enhanced 

primary treatment using ferrous chloride to precipitate phosphorus and improve primary treatment 

performance. 



 

G.E. Booth Water Resource Recovery Facility Environmental Study Report 

G.E Booth WRRF - ESR 
GMBP File No. 719051 

March 2024 

56 

The solids handling processes at the Clarkson WRRF include WAS thickening, anaerobic digestion, and 

dewatering. Raw sludge from the primary clarifiers and TWAS are blended and directed to anaerobic 

digesters for digestion. The digested sludge is dewatered, and the dewatered cake is trucked to the G.E. 

Booth WRRF for incineration. Approximately three (3) trucks (40 cubic metre (m3) capacity each) per day 

on average transfer the digested and dewatered sludge. The biogas produced at the digesters is either 

directed to a 1.4-megawatt cogeneration facility (combined heat and power engine) or used by the 